

# SIMPLIFIED TEST CERTIFICATE

**No. 16/11770-298-S2**

Bellaterra, 16th February 2016		Product:			
<b>FLOWCRETE UK, LTD.</b> FLOWCRETE BUSINESS PARK, BOOTH LANE MOSTON, SANDBACH CW11 3QF (United Kingdom)		<b>DECKSHIELD RAPIDE ED2</b>			
<b>DIN V 18026:2006 - Surface protection systems for concrete products according to DIN EN 1504-2:2005 - Classification OS11</b>					
Performance Test		Results	Requirements		
<b>8- Falling-weight test, UNE-EN ISO 6272-1:2012</b>		24,5 Nm	Class I	Class II	Class III
			≥ 4 Nm	≥ 10 Nm	≥ 20 Nm
<b>9- Determination of crack bridging properties, UNE-EN 1062-7:2004 Method B - B.3.2</b>	<b>-20°C</b>	No crack	Declared value		
<b>10- Determination of resistance to severe chemical attack, UNE-EN 13529:2005</b>	<b>Group 1</b>	No defects and Reduction Shore Hardness < 50%	According to UNE-EN 1504-2:2005, Reduction in hardness of less than 50% when measured according to Buchholz method, EN ISO 2815, or Shore method EN ISO 868 24 h after the coating is removed from immersion in the test liquid.		
	<b>Group 3</b>				
	<b>Group 10</b>				